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This certificate is responsible for testing sample only.
Please refer to this corresponding test report to get testing process and data.

CERTIFICATE

OF CONFORMITY

Applicant : - YourShop Co.,Ltd.
Address .~ 1-3-20 Nishinagasu-cho,Amagasaki City,Hyogo 06-6435-9905

Manufacturer - Shenzhen Rongjiawei Hardware Products Co., LTD

Room 201, Building 2, Room 7, Zone A, Songshan Industrial Zone, Gang

Address Community, Shajing Sub-district, Bao 'an District, Shenzhen

Product Name . Bicycle helmet

YS-Helmet002N, YS-Helmet002Be, YS-Helmet002B, YS-Helmet002G,
YS-Helmet002C

Hat
HELMET

Product Model (S)
Trade Mark

The submitted products have been tested by us with the listed standards and found in compliance with
the following European Directives:

Regulation (EU)2016/425 on Personal Protective Equipment(PPE)
EN 1078:2012+A1:2012 Helmets for pedal cyclists and for users of skateboards
EN 71-3: 2019+A1:2021

Certificate Number - : HK2304273897R-R01
Report No. i HK2304273897-1RR-R0O1

Issue date » o July 03, 2023

Certifica

The information of the certificate can be checked through www.cer-mark.com. The CE
mark which is shown on the certificate can only be used under the conditions that the
products complete with all of the relevant Directives of EC Declaration of Conformity. The
Manufacturer should be responsible for the internal production control so that. the
products complied with the essential requirements of the above mentioned Directive(s).
I certificate holder must notify all changes to the original certification laboratory of HUAK.

Shenzhen HUAK Testing Technology Co., Ltd.

Add.:1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
Tel.:+86-755-2302 9901 Http:// www.cer-mark.com Postcode:518103 E-mail: service@cer-mark.com




HUAK TESTING

TEST REPORT

Prepared for:
YourShop Co.,Ltd.

1-3-20 Nishinagasu-cho,Amagasaki City,Hyogo 06-6435-9905

Product Name: Bicycle helmet

Model Name: ¥S HeImet002N, YS-Helmet002Be, YS-Helmet002B,
odel Nameé.  vs_Helmet002G, YS-Helmet002C

HAT
HELMET

Trade Name:

Date of Test: From April 27, 2023 to April 27, 2023

Date of Report: July 03, 2023
Report Number: HK2304273897-1RR-R01

Prepared by:

Shenzhen HUAK Testing Technology Co., LTD.

1-2/F,, Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community,
Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

e sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK

vith our prior written permission. The more details and the authenticity o
TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

rt will be confirmed at http://www.cer-mark.con



HUAK TESTING

TEST REPORT

Report No. : HK2304273897-1RR-R01
YourShop Co.,Ltd.

Applicant:
Address:
Manufacturer:

Address:

Date: July 03, 2023

1-3-20 Nishinagasu-cho,Amagasaki City,Hyogo 06-6435-9905

Shenzhen Rongjiawei Hardware Products Co., LTD

Page 2 of 10

Room 201, Building 2, Room 7, Zone A, Songshan Industrial Zone,
Gang Community, Shajing Sub-district, Bao 'an District, Shenzhen

The following sample was submitted and identified by/on behalf of the client as:

Sample Name:

Model No:

Trade Name:

Tested Age Grade:
Labeled Age Grading:
Appropriate Age Grade:
Sample Receiving Date:
Testing Period:

Results:

Bicycle helmet

YS-Helmet002N, YS-Helmet002Be, YS-Helmet002B, YS-Helmet002G,

YS-Helmet002C

HaT
HELMET

N/A
N/A
N/A
April 27, 2023

From April 27, 2023 to April 27, 2023

Please refer to next page(s).
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Signed for and on behalf of HUAK

Approved by:

except in ful

refer only to the sz

vith our prior written permission. The more details a

TEL : +86-755 2302 9901 FAX :

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

mple(s) tested unless o

+86-755 2302 9901

therwise stated and the s

ample(s) are retained for 30 days only. The document is issued by HUAK
nd the authenticity of the report will be confirmec

E-mail : service@cer-mark.com

at http:.//www.ce
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HUAK TESTING
TEST REPORT

Report No. : HK2304273897-1RR-R01 Date: July 03, 2023 Page 3 of 10

Information of the Test Laboratory

Shenzhen HUAK Testing Technology Co., Ltd.

Add.: 1-2/F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community,
Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

Testing Laboratory Authorization:
A2LA Accreditation Code is 4781.01.
FCC Designation Number is CN1229.
Canada IC CAB identifier is CN0O045.
CNAS Registration Number is L9589.

CPSC Certification Number is 1710.

Summary of Test Results:

TEST REQUEST CONCLUSION

Regulation (EU)2016/425 on Personal Protective Equipment(PPE)
EN 1078:2012+A1:2012 Helmets for pedal cyclists and for users of

PASS
skateboards
B EN 71-3:2019+A1:2021 - Migration of Certain Elements PASS
B T T e e e
The results shown in this test report refer only to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issued by HUAK
his decument cannont be r ed except in full with our prior written permission. The more details and the authenticity of the report will be confirmed at http://www.cer-mark.corr

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING
TEST REPORT

Report No. : HK2304273897-1RR-R01 Date: July 03, 2023 Page 4 of 10
Results:
A. EN 1078:2012+A1:2012 Helmets for pedal cyclists and for users of skateboards
Applicable .
Section Description Result
4 Requirements
4.1 Materials Pass
4.2 Construction Pass
4.3 Field of vision Pass
4.4 Shock absorbing capacity Pass
4.5 Durability Pass
4.6 Retention system Pass
4.6.1 General Pass
4.6.2 Chin strap Pass
4.6.3 Fastening device Pass
4.6.4 Colour Pass
4.6.5 Strength Pass
4.6.6 Effectiveness Pass
46.7 Ease of release Pass
5.1 Head forms Pass
5.2 Inspection and determination of mass Pass
5.3 Number of samples and sequence of tests Pass
5.4 Determination of shock absorbing capacity Pass
55 Determination of retention system strength and ease of release Pass
5.6 Determination of retention system effectiveness Pass
5.7 Determination of field of vision Pass
6 Marking
a) Number of this European Standard Pass
b) Name or trademark of the manufacturer Pass
C) Designation of the manufacturer Pass
d) Designation of the model Pass
e) Pesignation, WhiCh shall be one or more of the following: Helmet Pass
or pedal cyclists, skateboarder or roller skaters
) Weight_ of the helmet (the average mass in grams determined Pass
according to 5.2)
0) Year and quarter of manufacture Pass

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING
TEST REPORT

Report No. : HK2304273897-1RR-R01 Date: July 03, 2023 Page 5 of 10
Applicable .
. Description Result
Section
h) Following text Pass
7 Information supplied by the manufacturer Pass

-- NA = Not Applicable
-- NC = Not conduct (According to customer requirement, no evaluation of this clause)

*kkkkkkkkkkkhhhhhhhhhhhhkkkkkhhhhkkkhkkkhkhkhkhkhkhkhkkkkkkhhkkkkk

Tested part(s):
Seq. no Part(s) name
1 Blue cloth

B. EN 71-3:2019- Migration of Certain Elements Tests

Test method: Preparation of the sample and migration procedure with reference toEN71-3:2019+A1:2021,
metal elements analysis is performed by Inductively Coupled Argon Plasma Spectrometer
(ICP-OES)/ Inductively Coupled Plasma Mass Spectrometer (ICP-MS) , organic tins
analysis is performed by Gas Chromatography- (GC/MS) Mass Spectrometer and Cr (llI)
and Cr(VI) analysis is performed by High Performance Liquid Chromatography-Inductively
Coupled Plasma Mass Spectrometer (HPLC-ICP-MS).

N\ LY/

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING
TEST REPORT

Report No. : HK2304273897-1RR-R01 Date: July 03, 2023 Page 6 of 10
Results issi

Element Unit . MDL Permlr?]?tlble

SolubleAluminium(Al) mg/kg N.D. 50

Soluble Antimony (Sb) mg/kg N.D. 10

Soluble Arsenic (As) mg/kg N.D. 0.1

Soluble Barium(Ba) mg/kg N.D. 50

Soluble Boron(B) mg/kg N.D. 50

Soluble Cadmium(Cd) mg/kg N.D. 0.1

Soluble Chromium Iil ( Cr3+) mg/kg N.D. 0.1

Soluble Chromium VI (Cr6+) mg/kg N.D. 0.001

Soluble Cobalt (Co) mg/kg N.D. 0.1

Soluble Copper(Cu) mg/kg N.D. 50 Sertz:aerl?sext

SolubleLead(Pb) mg/kg N.D. 0.1

SolubleManganese(Mn) mg/kg N.D. 50

Soluble Mercury (Hg) mg/kg N.D. 0.1

SolubleNickel (Ni) mg/kg N.D. 10

Soluble Selenium(Se) mg/kg N.D. 0.1

Soluble Strontium(Sr) mg/kg N.D. 50

SolubleTin (Sn) mg/kg N.D. 5

SolubleOrganicTin mg/kg N.D. 0.1

SolubleZinc (Zn) mag/kg N.D. 50

Conclusion / Pass / /

Note:

- N.D.= Not Detected(lower than MDL)
- MDL =Method Detection Limit
*= This test portion material is Category lI;
A=This test portion material is Category lll.
- mg/kg= ppm
- Soluble Chromium is not restricted by EN 71-3, results shown only for reference.
- Soluble Tin--If this element was detected, further confirmation test of Organic tin need to be performed.

kkkkkkkkkkkkkkkkkkkkkkhkkkkkkkkkkkkkkkkkkkkkkkkkkkkkkkkk

TEL: +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China



HUAK TESTING
TEST REPORT

Report No. : HK2304273897-1RR-R01 Date: July 03, 2023 Page 7 of 10
Remark I:
The standard contains requirements for the migration of certain elements from the following categories
of toy:

- Category I: Dry, brittle, powder like or pliable materials;

- Category ll: Liquid or sticky materials;

- Category lllI: Scraped-off materials or textile or wood materials or paper products;
Remark II:
Migration limits from toy materials:

Element Ca:;zgg;y | Cartrsgli;y ] Catn(:g;)krg 1]
Soluble Aluminium(Al) 2250 560 28130
Soluble Antimony(Sb) 45 11.3 560
Soluble Arsenic(As) 3.8 0.9 a7
Soluble Barium(Ba) 1500 375 18750
Soluble Boron(B) 1200 300 15000
Soluble Cadmium(Cd) 1.3 0.3 17
Soluble ChromiumIII(Cr3+) 37.5 9.4 460
Soluble ChromiumVI(Cré+) 0.02 0.005 0.053
Soluble Cobalt(Co) 10.5 2.6 130
Soluble Copper(Cu) 622.5 156 7700
Soluble Lead(Pb) 2.0 0.5 23
Soluble Manganese(Mn) 1200 300 15000
Soluble Mercury(Hg) 7.5 1.9 94
Soluble Nickel(Ni) 75 18.8 930
Soluble Selenium(Se) 37.5 9.4 460
Soluble Strontium(Sr) 4500 1125 56000
Soluble Tin(Sn) 15000 3750. 180000
Soluble Organic Tin 0.9 0.2 12
Soluble Zinc(Zn) 3750 938 46000
N
** Modified History **
Revision Description Issued Data Remark
Revision 1.0 Initial Test Report Release 2023/05/04 Jason Zhou
Revision 2.0 Replace product picture 2023/07/03 Jason Zhou

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China

TEL : +86-755 2302 9901

FAX : +86-755 2302 9901

E-mail : service@cer-mark.com



%) HUAK TESTING
TEST REPORT

Report No. : HK2304273897-1RR-R01 Date: July 03, 2023 Page 8 of 10
Photograph of Sample
£
} 5
o
- o
-]
B
fao P
5678911234567 dE
=n=-r=-|:.-
@ \.
s
@
o
'
<
™
P 125356789(111234567

UAK,

he document is

are retained for 30 days only :
Is and the authenticity of the report will be confirmed at http

ed unless otherwise stated and the sample

v.Ccer-mark.coms

our prior written permission. The more deta

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com

Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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Report No. : HK2304273897-1RR-R01 Date: July 03, 2023 Page 9 of 10
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Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China




Qi HUAK TESTING
TEST REPORT

Report No. : HK2304273897-1RR-R01 Date: July 03, 2023 Page 10 of 10

HUAK authenticate the photo on original report only

*** End of Report *** .
Remark: This report is considered invalidated without the Special Seal for Inspection of the HUAK.
This report shall not be altered, increased or deleted. The results shown in this test report
refer only to the sample(s) tested. Without written approval of HUAK, this test report shall
not be copied except in full and published as advertisement.
The results shown in this test y to the sample(s) tested unless otherwise stated and the sample(s) are retained for 30 days only. The document is issue
this document cannont be re vith our prior written permission. The more details and the authenticity of the report will be confirmed at http:// m om

TEL : +86-755 2302 9901 FAX : +86-755 2302 9901 E-mail : service@cer-mark.com
Add: 1-2F., Building B2, Junfeng Zhongcheng Zhizao Innovation Park, Heping Community, Fuhai Street, Bao'an District, Shenzhen, Guangdong, China
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